
CONSTRUCTION OF BUILDING FOR AO, SBILD AND OTHER OFFICES AT TIRUPATI in EPC Mode                                             PART-D DBR 

 

 

Tender No. SBI/AMR/P&E/2025-26/08/12                                                                          29.08.2025 

 

PART- D: DESIGN BASIS REPORT 

 

CONSTRUCTION OF BUILDING FOR AO, SBILD & OTHER  

OFFICES AT TIRUPATI IN EPC MODE.  
  

  

  
 

 

CLIENT STATE BANK OF INDIA 

 Premises & Estate Department 

 Local Head Office, Amravati, 2nd Floor, 

 Gun Foundry, Abid’s Hyderabad, Telangana – 500001. 

 Ph. No.: 040-2338 7706/365/297 

 Email: agmpe.lhoand@sbi.co.in 

  

ARCHITECT / PMC M/S TANEJA ASSOCIATES PVT. LTD 

 E-32, South Extension One, New Delhi - 110049 
[...]
Providing 2 Nos. Heat Pump of 52 KW each.  

    

SOLAR HEATING = 505 = 5 PANELS  = 5 x 100 LPD = 500 LTS  
5.6.2 Solar Water Heating System (Closed Loop) 

 
5.6.2.1 Total hot water requirements (As established in Table 2.1)      = 15147  Litres per day       

      

5.6.2.2 It is mandatory to install Solar Water Heating Panel for 20% of this quantity of hot water i.e. for 505 

Lit/day. This would require about 12 Sqm of total space on the terrace, assuming 100 Lit/day as output 

of one panel of 2.5 m X 1.2m. 

 

5.6.2.3 It is proposed to use hot water from Solar Water Heating System to raise the temperature of feed water 

of clarifier for the most efficient and year round use of the system. 

 

5.6.3 It is proposed to provide Solar Hot Water Panel as energy saving unit to ensure at least 20% energy 

sourcing from Solar System for effective energy saving and to optimize energy requirement from fossil 

fuel.  The hot water requirement of the SBI shall be approximate 15147 LPD.  It is proposed to provide 

solar panel to ensure 20% energy recovery from solar radiation.  It is proposed to enhance capacity 

of hot water storage tank to ensure thermal storage of heat, as solar radiation timing and peak usage 

timing shall be different due to pattern of radiation availability and usage requirement. 

 

5.6.4 It is proposed to provide Heat pump of 88340 Kcal/ HR rating to supplement hot water requirement of 

the SBI Complex. The capacity of the Heat pump is considering the peak hot water requirement at 

lowest ambient temperature and the rating is not compensated due to provision of solar panels as 

proposed above.  

 
5.6.5 Independent plate heat exchanger (PHE) connected to its pressurized stainless steel Cement Lined 

(SS-304) hot water mixing tank and 2 Nos. secondary water recirculation pumps (1 working + 1 
standby) shall be provided. It shall be ensured that the tank of each zone is sized for 2 x 50% capacity 
of hot water requirement of the respective zone. Independent recirculation circuit between solar panel 
and tank shall also be provided for energy efficient system for system functional requirement.  
 

5.6.6 Hot water temperature at mixing tank shall be maintained at 55 deg to 60 deg C and at tap shall be 
ensured to be approximately 50 deg C, further return piping and pumping arrangement shall be made 

HEAT PUMP @ 80% OF PEAK HOT WATER 
FLOW  = 2020 

 
LPH   

SOLAR PRE HEATING @ 20% OF PEAK HOT 
WATER FLOW  = 505 LPH   



CONSTRUCTION OF BUILDING FOR AO, SBILD AND OTHER OFFICES AT TIRUPATI in EPC Mode                                             PART-D 
DBR  

 

Seal & Signature of the contractor Page 102 

 

for energy conservation and optimum system efficiency; it shall be ensured that the “dead-leg” of hot 
water supply piping does not exceed 4 meters to minimize delay in hot water supply when faucet is 
operated and to minimize water wastage.  Booster heater for kitchen / food service area shall be 
included in scope of facility planning equipment supplier.  Armstrong automatic re-circulation valves 
shall be provided. 

 
5.6.7 Solar water heater shall meet the performance/ minimum efficiency level mentioned in IS 13129 Part 

(1&2) or  Gas Instantaneous water heaters shall meet the performance/minimum efficiency level 
mentioned in IS 15558 with above 80% Fuel utilization efficiency. or Electric water heater shall meet 
the performance/ minimum efficiency level mentioned in IS 2082. 
 

5.7 SEWAGE, SULLAGE AND STORM WATER DRAINAGE 
 

5.7.1 Design Conditions 
 

5.7.1.1    Termination of vent cowl at terrace level.2.0 m above parapet 

 

5.7.1.2    Provision of adequate slope for horizontal header pipes in the ceiling level of the transfer floor for 

achieving self-cleaning velocity in the pipes. 

 

5.7.1.3    Provision of cleanout plugs. 

 

5.7.2 Sewage & Sullage waste drainage. 

  

5.7.2.1    The soil and waste shall be carried down in separate independently vented pipes.  Two pipe 
drainage systems shall be adopted as per ASPE standard.  The sanitary, waste & vent system shall 
be water tight and gas tight designed to prevent escape of foul gas and odour from various fixtures. 
Provision of ASP vertical vent shall be made for hygiene, safety considerations, and to avoid entry 
of foul smell into occupied areas.   

 

5.7.2.2  Vent system shall be designed to facilitate escape of gases and odour from all parts of sanitary 
and waste system to the atmosphere at a point above the building and to allow admittance of air to 
all part of the system, so that siphonage, aspiration or back pressure conditions do not cause loss 
of seal at traps. 

 

5.7.2.3  It is proposed to use cast iron/uPVC pipe for soil / waste drainage and the horizontal header 
shall be subsequently connected to the vertical stack located inside the associated pipe shaft which 
shall be coordinated carefully with other services and in consultation with Architect.  Care shall be 
taken to avoid pipe runs in electrical switch rooms, PABX rooms and other critical areas.   

 

5.7.2.4  Provision for cleaning and rodding eyes shall be made at strategic locations to allow the 
system maintenance. These cleaning & rodding eyes shall be located in ceiling space and shall be 
remote from kitchen / pantry and other critical areas. 

 

5.7.2.5  Stainless steel grease interceptors shall be provided for kitchen waste, located close to the 
source of grease.  The design of grease inceptors shall be in accordance with ASPE standard and 
shall include cleanout at entry and exit.  The cover shall be non-slip.  Provision of independent vent 
shall be made to avoid odour / smell nuisance in the surrounding areas. 

 

5.7.2.6  Drain channel shall be provided in the basement level car parking and plant room areas within 
the floor fill above the raft.  Drain channels shall be provided with adequate slope to effect self-
cleaning velocity and shall terminate in sumps.  For each sump, 2 nos. submersible pumps (1 
working + 1 standby) shall be provided for disposal of collected run-off.  Pumps shall be installed in 
identified sumps and shall be operated by Hi-Lo level switches with automatic changeover between 
both pumps.  

  
5.8 SANITARY FIXTURES & FITTINGS 
 
5.8.1 All sanitary wares shall be selected by the Architect / Interior Designer. 



CONSTRUCTION OF BUILDING FOR AO, SBILD AND OTHER OFFICES AT TIRUPATI in EPC Mode                                             PART-D 
DBR  

 

Seal & Signature of the contractor Page 103 

 

 
5.8.2 Water closets (European pattern) shall be floor mounted or wall mounted vitreous china, having “S” or 

“P” trap. All water closets shall have low level cisterns with dual flushing of capacity 2 & 4 Litres.  
However, provision of flush valve shall be made for public area toilets. 

  
5.8.3 All wash basins shall be of vitreous china, below-counter oval, with single lever basin fitting coming 

through the marble counter. Hot water return piping shall be provided to minimize hot water delay time 
thus benefiting in water & energy conservation.  Pop-up waste and waste coupling with CP bottle trap 
shall be provided to the drain outlet. Inlet water connections shall be made thru CP angle stop cocks 
below the counter.       

 
5.8.4 Showers in Guest Room & Health Club shall have single lever - thermostatic mixer arrangement to 

regulate water flow and temperature.   It is proposed to provide thermostatic mixer on shower to ensure 
minimize wastage of hot water and for guest comfort.  Thermostat mixer shall have cold & hot water 
inlet ports and temperature setting dial duly calibrated for desired temperature rating of the water at 
the outlet.  The mixer shall have auto shut off of water supply in case of cold water supply failure.  The 
shower arm and rose shall be of the throw-off type and the spray from the rose shall be adjustable by 
lever.  

 
5.8.5 Provision of rain shower in designated area shall be made as per  / Architect requirement.  For rain 

showers, pipe size for water supply shall be increased to ensure availability of adequate water flow. 
 
5.8.6 Urinals shall be flat back white vitreous china, with auto-flushing system and CP spreader.  Provision 

of waste coupling with CP bottle trap, connected to deep sea floor trap, shall also be made. 
 
5.8.7 Accessories such as toilet paper holder, towel rails, soap dispenser and hand drier shall be provided 

as identified by the Architect / Interior Designer. 
 
5.8.8 Provision of Eye wash facilities as required shall be provided by the architect.  Provision of water 

supply & drainage shall be ensured for all such eye wash facility stations accordingly.  
 
5.8.9 Fixture flow rate are as follows 
 
 

Fixture Flow Rate 

WC full flush 4 L/flush 

WC half flush 2 L/flush 

Health faucet 6 L/min 

Faucet taps 6 L/min 

Urinals (sensor-based / waterless) 1.5 L/flush 

Showers 
Indian Water Closet 

10 L/min 
4 L/ flush 

 

5.9 SEWAGE TREATMENT PLANT 
 
5.9.1 We shall provide sewage treatment plant of capacity 60 KLD, for treatment of sewage & sullage water, 

the treated effluent shall be of a quality suitable for use for flushing and for horticulture for external 
areas. 

 
5.9.2 Following parameters shall be adopted for the design of sewage treatment plant. 

 
5.9.3 Parameters for design of sewage treatment plant with MBR Technology. 

 
5.9.4 Process 

 

Parameters 
Value 

Before Treatment After Treatment 



CONSTRUCTION OF BUILDING FOR AO, SBILD AND OTHER OFFICES AT TIRUPATI in EPC Mode                                             PART-D 
DBR  

 

Seal & Signature of the contractor Page 104 

 

 

       
 

5.9.5 Description  
 

5.9.5.1 The out fall sewer main from the last manholes, (60 M³/ day) will be let into a screening chamber 
by gravity flow.  Large solids particles shall be intercepted by a bar screen, preceded by a grease 
trap. The primary clarified wastewater is then further pre-treated by fine screening before entering 
the bioreactor portion of the SBR/MBR process. Fine screening shall be done by proposed bar 
screen. 

 

5.9.5.2 The sewage after screening is collected in an oil & grease trap after that goes-in to the EQT. And 
from where. It shall be pumped out to Anoxic tank. The provision of air shall be kept in the EQT. 
Tank to break the solids in suspension and to homogenize the sewage. 

 

5.9.5.3 The homogenized effluent is then pumped into the Biological reactor for the removal of BOD, COD, 
Posphate and Nitrates. The reactor is equipped to perform suspension growth of microorganism 
(Mixed Liquor) in 8000-10000 MLSS. The air shall be provided through an air diffusion system all-
round the membrane to soccer the sludge & for biological treatment of sewage in the reactor. 

 

5.9.5.4 The mixed liquor suspended solids from the bioreactor is then shuck through the polymeric hollow-
fiber (flat sheet type) or reinforced (hollow sheet membrane module consists of S.S housing, air 
diffusion system, permeate water manifold & membrane elements. U.F. membrane (0.03 micron 
pore size) system shall be work to separate the sludge and the treated effluent. The treated water 
passed through U.V unit for disinfection purpose and stored in a Clear water tank for further reuse. 

 

5.9.5.5 Depending on the MLSS to be retained in the Biological reactor the sludge is wasted. The wasted 
sludge is collected in sludge thicker and aerated with diffused aeration and then sludge shall be 
feed to Centrifuge where sludge shall be collected in the form of manure. 

 

5.9.5.6 To avoid the membrane to get chocked due to bacteria generation in membrane & organic 
substance, chemical cleaning shall be carried out once in two to three months for removing 
substances polluting and clogging the membranes. Normal cleaners used are sodium hypo chloride 
and citric acid. 

    

5.10      STORM WATER DRAINAGE 
 

5.10.1.1 Separate and independent rain water drainage system shall be provided for collecting rain water 
from terrace, paved area, lawns and roads.  Independent rain water down takes of appropriate size 
and number shall be provided in Guest room toilet shafts or external face of building duly approved 
by Architect.  Perforated pipe drainage system shall be provided for open-to-sky courtyard/lawn. 
The storm water runoff from the basement ramp shall be separately collected and connected to 
sump at basement.  No storm water ingress shall be allowed into basement.  It shall be ensured to 
have electrical supply for all sump pump panel from electrical panel located at basement. The final 
disposal shall be in rain water harvesting pit with overflow connection to the available municipal 
drain. 
 

 
5.11     BRIEF OUTLINE SPECIFICATION FOR MAJOR EQUIPMENT 
 

pH 7.5 – 8.5 6.0 - 8.5 

BOD     250 - 400 Mg/L Less than 10 Mg/L 

Suspended Solids    250-400 Mg/L             Less than 5 Mg/L 

COD   400 - 600Mg/L Less than 20 Mg/L 

Oil & Grease   50 -100 Mg/L Less than 10 Mg/L 

Ammonical Nitrogen 350 - 400 Mg/L Less than 5 Mg/L 

Total Nitrogen ( N total) 30 - 50 Mg/L Less than 10 Mg/L 

Phosphate ( PO4 - P) 6 - 10 Mg/L             Less than 2 Mg/L 



CONSTRUCTION OF BUILDING FOR AO, SBILD AND OTHER OFFICES AT TIRUPATI in EPC Mode                                             PART-D 
DBR  

 

Seal & Signature of the contractor Page 105 

 

5.11.1   CAST IRON PIPES 
 
5.11.1.1 Cast iron pipes and fittings shall be of good and tough quality and dark grey on fracture. The pipes 

and fittings shall be true to shape, smooth and cylindrical, their inner and outer surface being as 
nearly as practicable concentric. They shall be sound and nicely cast, shall be free from cracks, 
taps, pinholes and other manufacturing defects. 

 

5.11.1.2 The pipes and fittings shall conform to IS: 3989 as called for. Fittings shall be of required degree 
with or without access door. All access doors shall be made up with 3mm thick insertion rubber 
gasket of white lead and tightly bolted to make the fittings air and water tight. The fittings shall be 
of the same manufacture as the pipes used for soil and waste. 

 

5.11.1.3 Soil condition shall be checked prior to selection of CI pipes in external areas to check suitability of 

piping material and its adequacy. 
 
5.11.1.4 All pipes and fittings before installation at site shall be tested hydrostatically to a pressure of 0.45 

Kg/sq. cm without showing any sign of leakage, sweating or other defects of any kind. The pressure 
shall be applied internally and shall be maintained for not less than 15 minutes. Test certificate from 
manufacturers shall be obtained before despatch of material to site. 

 

5.11.1.5 If required, Cast iron specialty items such as deep sea floor traps, urinal traps, trap integral pieces 
with integral inlet/outlet connections, manhole cover with frame, chamber cover etc. shall be 

fabricated to suit individual location requirements. 
 
5.11.2      VALVES 
 
5.11.2.1 All valves (gate, globe, check, safety) shall be of gun metal suitable for the particular service as 

specified.  All valves shall be of the particular duty and design as specified. Valves shall either be 
of screwed type or flanged type, as specified, with suitable flanges and non-corrosive bolts and 
gaskets. Tail pieces as required shall be supplied along with valves. Gate, globe and check valves 
shall conform to ASTM specifications. 

 

5.11.2.2 Sluice valves, where specified shall be flanged sluice valves of cast iron body. The spindle, valve 
seat and wedge nuts shall be gunmetal. They shall generally have non-rising spindle and shall be 
of the particular duty and design as specified.  The valves shall be supplied with suitable flanges, 
non-corrosive bolts and gaskets. 

 
5.11.2.3 Ball valves with floats to be fixed in storage tanks, shall consist of cast   brass lever arm having 

copper balls (26 SWG) screwed to the arm integrally. The copper ball shall have bronze welded 